

**BACKGROUND:** COVID-19 patients with severe infection demonstrate a hypercoagulable profile. The recommendations below provide guidance, **and are not intended to substitute clinical judgement.** Optimal anticoagulant dosing for VTE prevention/treatment in COVID-19 patients is unknown. Patients on dual or single anti-platelet therapy should also be on chemical DVT prophylaxis.

**STANDARD PROPHYLAXIS ALL PATIENTS:** **ALL hospitalized, floor and ICU** patients with COVID-19 WITHOUT known thrombus and platelets greater than 25,000 should receive prophylactic doses of anticoagulation to prevent venous thromboembolism. If anticoagulation is contraindicated, we recommend therapy with sequential compression devices. There is insufficient data to consider elevated dose prophylaxis in this population.

Standard DVT Prophylaxis	Patients with BMI greater than 40 kg/m <sup>2</sup> *	Low body weight patients (< 50 kg)
CrCl ≥ 30 mL/min, Enoxaparin (Lovenox) 40 mg SubQ daily CrCl 15 - 30 mL/min, Enoxaparin (Lovenox) 30 mg SubQ daily <b>OR</b> Heparin 5,000 units SubQ every 8 hours <b>OR</b> Fondaparinux (Arixtra) 2.5 mg SubQ daily CrCl > 30 ml/min	CrCl ≥ 30 mL/min, Enoxaparin (Lovenox) 40 mg SubQ BID CrCl < 30 mL/min, Heparin 7,500 units SubQ every 8 hrs  *Some experts suggest Enoxaparin (Lovenox) 60 mg SubQ BID with BMI > 47 kg/m <sup>2</sup>	CrCl ≥ 30 mL/min, Enoxaparin (Lovenox) 30 mg SubQ daily CrCl < 30 mL/min, Heparin 5,000 units SubQ every 8 or 12 hours

**THERAPEUTIC DOSING:** For patients **with confirmed VTE** or suspected VTE (signs of organ failure, D-Dimer > 3 mcg/mL (6XUNL) AND persistent clotting of lines/devices/filters despite VTE prophylaxis and worsening clinical course, intensified anticoagulation may be considered via multidisciplinary discussion. Consider patient specific risks and benefits. Initiation of anticoagulation without confirmed or high suspicion of DVT/PE is controversial and is not recommended.

Anticoagulation: Therapeutic Dose	Notes
CrCl ≥ 30 mL/min, Enoxaparin 1 mg/kg SubQ every 12 hours CrCl < 30 mL/min, Heparin drip, per entity approved protocol	<ol style="list-style-type: none"> <li>1. Routine monitoring is not recommended for <b>enoxaparin</b>, but if concern for bleeding or worsening coagulopathy, may monitor anti-Xa levels (if available) as needed (draw 4 hours post 3<sup>rd</sup> dose) with goal 0.6 - 1 units/mL.</li> <li>2. If patient has a heparin allergy, consult with Hematology</li> </ol>

### Patients receiving chronic anticoagulation

For patients with moderate or severe COVID-19 on chronic therapeutic anticoagulation, continue full dose therapy. Monitor and screen for DIC and for patients who develop suspected or confirmed DIC without overt bleeding,

- Review the indication for anticoagulation and weigh it against the risk of bleeding when making clinical decisions regarding dose adjustments or discontinuation.
- Consider reducing the intensity of anticoagulation in this clinical circumstance, unless the risk of thrombosis is exceedingly high.

### Patients receiving dual antiplatelet therapy

For patients with moderate or severe COVID-19 and an indication for dual antiplatelet therapy (e.g., percutaneous coronary intervention [PCI] within the past 3 months or recent myocardial infarction [MI]) and with suspected or confirmed DIC without overt bleeding, in the absence of evidence, decisions for antiplatelet therapy need to be individualized. In general, it is reasonable to:

- Continue dual antiplatelet therapy if platelet count is ≥ 50,000,
- Reduce to single antiplatelet therapy if platelet count is ≥ 25,000 and < 50,000
- Discontinue if platelets are < 25,000.

*NOTE: These guidelines may be revised upward or downward depending on the individualized relative risk of thrombotic complications versus bleeding.*

**References**

- American Society of Hematology. COVID-19 and coagulopathy: frequently asked questions (version 3.0 last reviewed June 23, 2020). From the ASH website. Accessed 2020 June 29. Available from <https://www.hematology.org/covid-19/covid-19-and-coagulopathy>
- Thachil J, Tang N, Gando S, et al. ISTH interim guidance on recognition and management of coagulopathy in COVID-19. *J Thromb Haemost.* 2020; 18:1023-1026. PMID: 32338827 DOI:10.1111/jth.14810
- Tang N, Li D, Wang X. Abnormal coagulation parameters are associated with poor prognosis in patients with novel coronavirus pneumonia. *J Thromb Haemost.* 2020; 18: 844-847. PMID:32073213 DOI: 10.1111/jth.14768
- Cui S, Chen S, Li X, et al. Prevalence of venous thromboembolism in patients with severe novel coronavirus pneumonia. *J Thromb Haemost.* 2020; 18:1421-1424. PMID: 32271988 DOI:10.1111/jth.14830
- Middeldorp S, Coppens M, van Haaps TF, et al. Incidence of venous thromboembolism in hospitalized patients with COVID-19 [published online ahead of print, 2020 May 5]. *J Thromb Haemost.* 2020;10.1111/jth.14888. PMID: 32369666 DOI:10.1111/jth.14888
- Dixon DL, Van Tassel BW, Vecchié A, et al. Cardiovascular considerations in treating patients with coronavirus disease 2019 (COVID-19). *J Cardiovasc Pharmacol.* 2020; 75:359-367. PMID: 32282502 DOI :10.1097/FJC.0000000000000836
- Thrombosis UK. Practical guidance for the prevention of thrombosis and management of coagulopathy and disseminated intravascular coagulation of patients infected with COVID-19. From the Thrombosis UK website. Accessed 2020 Apr 15. Available from <https://thrombosisuk.org/downloads/T&H%20and%20COVID.pdf>
- Klok FA, Kruip MJHA, van der Meer NJM. Incidence of thrombotic complications in critically ill ICU patients with COVID-19. *Throm Res.* 2020. <https://doi.org/10.1016/j.thromres.2020.04.013>
- Becker RC. COVID-19 update: Covid-19-associated coagulopathy. *J Thromb Thrombolysis.* 2020;50(1):54-67. PMID: 32415579 DOI:10.1007/s11239-020-02134-3
- Barrett CD, Moore HB, Yaffe MB. ISTH interim guidance on recognition and management of coagulopathy in COVID-19: A Comment. *J Thromb Haemost.* 2020. PMID: 32302462 DOI: 10.1111/jth.14860
- American Society of Hematology. COVID-19 and VTE/anticoagulation: frequently asked questions (version 3.0 last reviewed June 23, 2020). From the ASH website. Accessed 2020 Jun 5. Available from <https://www.hematology.org/covid-19/covid-19-and-vte-anticoagulation>.
- Klok FA, Kruip MJHA, van der Meer NJM, et al. Confirmation of the high cumulative incidence of thrombotic complications in critically ill ICU patients with COVID-19: An updated analysis. *Thromb Res.* 2020; 191:148-150. PMID: 32381264 DOI:10.1016/j.thromres.2020.04.041
- Ranucci M, Ballotta A, Di Dedda U. The procoagulant pattern of patients with COVID-19 acute respiratory distress syndrome. *J Thromb Haemost.* 2020. PMID: 32302448 DOI: 10.1111/jth.14854
- Llitjos JF, Leclerc M, Chochois C. High incidence of venous thromboembolic events in anticoagulated severe COVID-19 patients. *J Thromb Haemost.* 2020. PMID:32320517 DOI: 10.1111/jth.14869
- World Health Organization. Clinical management of COVID-19 interim guidance. 2020 May 27. From WHO website. Accessed 2020 June 30. [https://www.who.int/publications/i/item/clinical-management-of-severe-acute-respiratory-infection-when-novel-coronavirus-\(ncov\)-infection-is-suspected](https://www.who.int/publications/i/item/clinical-management-of-severe-acute-respiratory-infection-when-novel-coronavirus-(ncov)-infection-is-suspected).
- Tang N. Response to 'Inaccurate conclusions by Tang and colleagues'. *J Thromb Haemost.* PMID: 32311835 DOI: 10.1111/jth.14862
- Bikdeli B, Madhavan MV, Jimenez D. COVID-19 and Thrombotic or Thromboembolic Disease: Implications for Prevention, Antithrombotic Therapy, and Follow-up. *J Am Coll Cardiol.* 2020. PMID: 32311448 DOI: 10.1016/j.jacc.2020.04.031
- National Institutes of Health. Coronavirus disease 2019 (COVID-19) treatment guidelines (updated June 25, 2020). From NIH website (<https://www.covid19treatmentguidelines.nih.gov/>). Accessed 2020 June 29.
- US Centers for Disease Control and Prevention. Interim Clinical Guidance for Management of Patients with Confirmed Coronavirus Disease (COVID-19) Updated May 29, 2020. From CDC web-site. Accessed 2020 June 29. (<https://www.cdc.gov/coronavirus/2019-ncov/hcp/clinical-guidance-management-patients.html>).
- American College of Cardiology. Thrombosis and COVID-19: FAQs for current practice (April 22, 2020). From the ACC website. Accessed 2020 May Paranjpe I, Fuster V, Lala A, et al. Association of treatment dose anticoagulation with in-hospital survival among hospitalized patients with COVID-19 [published online ahead of print, 2020 May 5]. *J Am Coll Cardiol.* 2020; S0735-1097(20)35218-9. PMID: 32387623 DOI: 10.1016/j.jacc.2020.05.001
- Barnes GD, Burnett A, Allen A, et al. Thromboembolism and anticoagulant therapy during the COVID-19 pandemic: interim clinical guidance from the anticoagulation forum [published online ahead of print, 2020 May 21]. *J Thromb Thrombolysis.* 2020;1-10.PMID: 32440883 DOI:10.1007/s11239-020-02138-z
- Spyropoulos AC, Ageno W, Barnathan ES. Hospital-based use of thromboprophylaxis in patients with COVID-19. *Lancet.* 2020; 395(10234):e75. PMID: 32330428 DOI:10.1016/S0140-6736(20)30926-0
- Spyropoulos AC, Levy JH, Ageno W, et al. Scientific and Standardization Committee Communication: Clinical Guidance on the Diagnosis, Prevention and Treatment of Venous Thromboembolism in Hospitalized Patients with COVID-19 [published online ahead of print, 2020 May 27]. *J Thromb Haemost.* 2020;10.1111/jth.14929. PMID: 32459046 DOI:10.1111/jth.14929
- Helms J, Tacquard C, Severac F, et al. High risk of thrombosis in patients with severe SARS-CoV-2 infection: a multicenter prospective cohort study [published online ahead of print, 2020 May 4]. *Intensive Care Med.* 2020;1-10. PMID: 32367170 DOI:10.1007/s00134-020-06062-x
- Scholten DJ, Hoedema RM, Scholten SE. A comparison of two different prophylactic dose regimens of low molecular weight heparin in bariatric surgery. *Obes Surg.* 2002 Feb;12(1):19-24. doi: 10.1381/096089202321144522. PMID: 11868291.
- Borkgren-Okonek MJ, Hart RW, Pantano JE, Rantis PC Jr, Guske PJ, Kane JM Jr, Gordon N, Sambol NC. Enoxaparin thromboprophylaxis in gastric bypass patients: extended duration, dose stratification, and antifactor Xa activity. *Surg Obes Relat Dis.* 2008 Sep-Oct;4(5):625-31. doi: 10.1016/j.soard.2007.11.010. Epub 2008 Feb 8. PMID: 18261965.
- Simone EP, Madan AK, Tichansky DS, Kuhl DA, Lee MD. Comparison of two low-molecular-weight heparin dosing regimens for patients undergoing laparoscopic bariatric surgery. *Surg Endosc.* 2008 Nov;22(11):2392-5. doi: 10.1007/s00464-008-9997-6. Epub 2008 Jul 2. PMID: 18594915.
- Bickford A, Majercik S, Bledsoe J, Smith K, Johnston R, Dickerson J, White T. Weight-based enoxaparin dosing for venous thromboembolism prophylaxis in the obese trauma patient. *Am J Surg.* 2013 Dec;206(6):847-51, discussion 851-2. doi: 10.1016/j.amjsurg.2013.07.020. Epub 2013 Sep 24. PMID: 24070664.
- Parikh, S., & Jakeman, B. (n.d.). Adjusted-Dose enoxaparin for VTE prevention in the morbidly obese - Saumeel PARIKH, Bernadette Jakeman, erin Walsh, Kelly Townsend, ALLISON BURNETT, 2015. SAGE Journals. <https://journals.sagepub.com/doi/abs/10.1177/8755122515593381>.
- Ludwig KP, Simons HJ, Mone M, Barton RG, Kimball EJ. Implementation of an enoxaparin protocol for venous thromboembolism prophylaxis in obese surgical intensive care unit patients. *Ann Pharmacother.* 2011 Nov;45(11):1356-62. doi: 10.1345/aph.1Q313. Epub 2011 Oct 18. PMID: 22009998.
- Stephenson ML, Serra AE, Neeper JM, Caballero DC, McNulty J. A randomized controlled trial of differing doses of postcesarean enoxaparin thromboprophylaxis in obese women. *J Perinatol.* 2016 Feb;36(2):95-9. doi: 10.1038/jp.2015.130. Epub 2015 Dec 10. PMID: 26658126.